B — ML RS
Intelligent Integrated
Interlock sewing machine

ERREB/SHES

OPERATION MANUAL PARTS BOOK



K18
HEWE S00F UM, 1% R0

i !

HEREDIZE, HARRREREAR. B
BERELEFPHAERET LT M.

FH, AEEHEONSAXNER, itk
HERTAXEEPRESREMNIEREW,

HEHN, RTHHAENEITREZN, MBS
ZMEEEINRE, HBRL2ER. ZRER1NA
i

4

ATRE

WFEGOPEFREFEE, RINKRSEZEE EE

ENREM, BEREXNRELE, REMHT
TAE.

oty A Fr2 i T ERABERXDENEAT, EXERR

REE DB ORT, SANLRAIE,
O EERN, EABEAMINABEHET X RRERA.
g L AEXHERE, BRERDBRO,

O AEMNAITIRGE. WY, BA. T8, Ht HERONTEEETRAL.
Zat, HBHIEALEY, ZNSUIRE, ARE
B EEEEMLEsR, SO hREDZ S, BT

BRIE

O EEFEDNEN, FRiFXERIR. @ AHTREERAH, % RIFAEREDN,
BEMSKRERTROH, ETFUER.
® SR IFFBRIFHRIE.



INTRODUCTION

Thank you very much for purchasing

500 Series machine.

This instruction manual describes daily
routine maintenance and safety precautions
to keep the machine in the best possible

conditions.

Please study this manual very carefully
before operating the machine.

’

CAUTION

OBSERVE THESE SAFETY PRECAUTIONS

Though Sewing Machine takes the
utnmost care to produce safe sewing
machines and devices, operators should
follow these basic safety rules.

® To prevent accidents, do not remove safety
devices or parts while operating the
machine.

® Do not leave tools or other unnecessary
objects on the machine table while
operating the machine.

® Before maintenance, adjusting, cleaning,
threading or replacing the needle, and to

—— Note

prevent accidents, be sure the power is
turned off. Check that the machine will not
operate when the pedal is pressed.

In case a clutch type motor is used, it will
keep on rotating by inertia after turning
off power supply @. If the machine pedal
@ is stepped on.inadvertently, it is
dangerous because the machine will move
unexpectedly. Keep on steppine on the
pedal @ until the machine comes to a
stop after turning off power supply.

® Turn the power off before leaving the machine table.

® In the event of a power failure, be sure to turn the machine off.

® Check that the machine is securely grounded.




Emﬁmza 4t s
 BEFORE il
'OPERATING Lubrication

kR E ah i FHZ S L&
Z A, MR TLER, #
Rt th e AL
After filing the oil pan, the oil surface
should lie between (H) and (L) lines.
Add oil, when the oil surface reaches

or goes below(L).




FBhéa i

Manual lubrication

T 2h2h W R e & DL ) JF bG48 Apply 2 or 3 drops of oil by hand when the

W, sRAE Bt s TR, e machine is used for the first time or has
#0371 been left unused for some time.

B IELEG)HLHLH
HIGH SPEED SEWING
MACHINE OIL

[ LRy eSS




——

(eHRIE B it
Filling the HR device
JRFERATIN with silicon oil

F T B AT 4L wi DI, 3 Fill the device with oil before it is too low in order
RS TIRE M. to prevent needle thread breakage and fabric

damage.

H: RTWLrEfRd, WHim4E208L  Note: Use recommended silicon oil.
U RS A RlE LT & (UNION CARBIDE CORPORATION)

UCCL-45(350)




Camnzn TN

& BEFORE == -
~ OPERATING Threading
%ﬁﬂ?mﬁ,ﬁgﬂféﬂm
Open the eye guard and three e, e
R, C:}#ﬁﬁﬁﬁ%ﬁ%&ﬁmm
A covers. 4, Press down. @ AL,

Replace the looper thread
_ take-up after threading.

THEFHR LA S L.
The looper thread take-up
comes out.

i L ssans (3
eI —ik.

Knot the preset thread and the
thread being used together to
thread the machine.

Hek
b B e Ra.
5 PR G UrERLR.
Needle thread

Tirm the knots off neatly
before passing through
the eye of the needle to
tethread.

FHLERCEB A LR, S

Lk e TR LR

—= Be sure to thread the ma-
% chine correctly by referring to-
%z the threading diagran.(See P.

- 5)

ek, Ltk
BB EIORE, A
Whaged, #¥.
Looperthread, Top
coverthread

Trim the knots off neatly
after passing through the
eye of the looper




| EERZE
~ BEFORE
- OPERATING

T E (2%, 3%t 4%

Threading diagram
(2.3.-needle)

2% (A) JiFl.

PG AR, s

Broken lines (A) For more
stretchable thread.

\ the top cover thread is stil too " —~
. loose after thread with broken
Solid limes line (B), use broken line (C).
for ordinary thread

MR A (B) , A (B)  WgkK¥REHA (D)

#adetH (C) .
If the top cover thread is too  tight, use broken line (D).
| loose, use broken line (B).If

If the top cover thread is too

2 s R g L
For more
stretchable
thread

L &R 2 ) i)
For less
stretchable
thread

e e LR SR (E) Jim,
Broken lines (E)
For more stretchable thread




‘_.
i

BE 2 »' - - A Sy -
ez B E 18918

OPERATING Presser foot pressure

R FE 1 B VR Y R PRI O fa b #0822 @ R b 1TRY. G FREVEMEEN, RERER -
Ly oL i
Loosen adjusting (1) nut and turn adjusting screw (2) tto adjust the presser foot pressire. It should
be as light as possible, yet be sufficient to obtain the proper stitch formation.




ZZhtERiE T

Diff. feed ratio adjustment

ZA bR EERIFREORE, BENITO
ET#aEET R, WY EEIFESREO.
Loosen nut (1) and move the lever up (2) and
down to obtain the correct differential feed ratio.
then tighten nut (1).

AN
To shrink

1



T @
TEST SEWIN

sHRIC ERYIE T

Stitch lengh adjustment

QWAL R ik, MR TR, HEIRTRE
R ERAL.

@ iXBE DR IR A VR, TR, MR
bR i 1 T A S R B

T MR VAT a0 AE T 223 L
Z G AT .

While pressing the push button. turn the
handwheel to seek the postiton at which the push
button gose further into the depth.

Then, keeping the push button pressed, turn the
handwheel! and set the desired scaale to the
aligning mark.

Note: Stitch length adjustment must only be made
after the differential feed ratio has been
changed.

sHEAYERA
Push Buttin




EST SEWIN Thread tension

i ﬁa ZRSHIIFT

ek SPRERIAYS, i H 2R R IE
©. EBHRERHO, FHERRERTE
LEOF TS h RV
Mack tension adjustments with the needle - ~
thread knob (1), top cover thread knob (2),

and looper thread konb (3).

’, 3
" To tighten
TE

To loosen




SELNHLHYE

Cleaning the machine

seoIHLIGEHL, CAEHBORY Bk A o R A k.
Mainly the slots of the needle plate and the
feed rows should be cleaned.

D




2 1)

Replacing the needle

OK! NO!

A
\a Scarf

&

HEMRPHA SRS, ERREH M A ST,
B R H BT 3.
22 = ] B4 B LA B R 3k
*Check the needle carefully to see that the
scarf is turned to the rear of the machine.
*Insert the needle to the proper depth, and
fasten securely.

|
. 4

NEEDLE SIZE

2 ¢ 3 #
2-needle 3-needle

diikay

Standard needle

REEM UY128GAS
Organ UY128GAS

Wik  UY128GAS
Schmetz UY128GAS

1 = et 3
Y

#9 #10

__ DIERE] A SRR ) oK.
< [Note]l Do not remove the
g SCrew.
E{EF B B R Y SR 22 4R

L} . (. s
', - Be sure to use the allen

' key wrench packged in
R the accessary box.

I




B R AITEER

Checking the oil circulation

\

¢ OKI i

Operating

=12




i IR R S E
Checking and replacing
the oil filter

PLAILIE RS, W T AHF FRE R K.

Check and replace the oil filter every six months.

K E g ReA A 1T &
CHECK AND REPLACE
EVERY 6 MONTHS!A

T SEFIHLMHT A UTHE BN, i PR L.

NOTE: On machines fit with a UT Device, remove the solenoid bracket.

=13



W M

Replacing the oil
PLM w3 R LA H G R —IR, Replace the oil one month after the first use
BRI, BO6AHER--I. and every six months thereafter.

PEhi 20

B




¢'1~80 0L} 06~Sy | L'8~E€8 | L' E~BC 18 17419 gaveo
Z2'1~80 0/l 06~G¥ | /'8~£8| L'8~E'8 '8 9g¢ a4.0
¢1~80 0zl 06~S¥ | L8~€8| 6E~9¢C v'6 149 aH90
Z'L~80 0L 0G6~Gy | L8~E8 | L'E~BC 18 ¥9¢ aneso
¢'L~80 0zl 06~Gy | L'8~€8 | GE~C¢C g8 94¢ gav0
¢'L~80 0L} 06~Sy | L8~€8 | 6€~0C 68 8¥¢ g3¢0
¢'L~80 0°LL 06~S¥ | L'8~E€8 | L¥~V¥ 86 [AN4 8420
¢L~80 0/l 06~S'¥ | L'8~€8 | LG8V A ¥ec g210-00¢
== | AT | | = | Sl W | ooo

(Ww) suoisuawiq juswisnipy  00S ¥HGHYFHEM 005

5=



REPOLEES

FRAER 3

Japanese size (Organ)

10

11

14

16

18

21

RMetric size (Schmetz)

Nm

65

70

7%

100

110

130

—_—t

500-01CB
Organ

ozss | ‘OO UY128GAS
02EB [ o0 95
04DB | 232 95

248 as
08MD ——— o8
0BHD | 284 9s

348 108
L 356 108
0BAB | 384 108




FRAME COMPONENTS  (ONE)

L plsEEser (1)




—. BLEHAE (D

FRAME COMPONENTS (ONE)

Fs HE # b DESIGNATTON -01|-02]|-03| -04 | -05 |-02HY
1 |301.01-01 BB MACHINE FRAME OIL STAND PIPE ] [ B [ B I ) 5 1
2 |301.01-02 HEEM20H FILTER HALFTONE Tl e S R 1l St (i 3
3 {301.01-03 HLEESRET MACHINE MOUNTING SCREW M8 14| 2] 2] 4 4
4 |301.01-04 £t PEHH PUSH BUTTON COVER (NEEDLE) B i b 1 1 1
5 |301.01-05 £ BE 4% L e P b 2 OIL PROTECTING GASKET ) AR S i 1 1 1
6 |301.01-06 - BED HOOD PLATE g ] B L L 1 1
7 |301.01-07 (e PLUG STUD 1 [ 1 1 1 1
8 {301.01-08 el 3k PLUG STUD 4|44 4] 4 4
9 |301.01-09 4 AL THREAD TAKE—UP LEVER GUARD gl g ieaies e 3
10 {301, 01-10 R R OIL INDICATION WINDOW i 1 e e B et 1
11 |301.01-11 il 3k PLUG STUD T SO [T S ) B 1
12 |301.01-12 B A i jth OIL GASKET i | PR P s 1
13 |301.01-12-1 |44 RIVET 6|6|6]6]) 6|6
14 |301.01-13 Pk B wE FRAMEWORK AIRPROOF RING N A B [ 2
15 |301.01-14 EF PRI AT PUSH BUTTON CAP SCREW M4X8 S [P B ) [
16 |301. 01-14-2  |Bfi it Bl OIL SHIELD COIL PROTECTING RING g bs| &) 8] 3|3
17 |301.01-22 RET SCREW M4X5 LR B (B ) e
18 |301.01-23 e DIRECTION OF PIN i g ] e 1
19 |301.01-27 AL MACHINE SEAT i bl MM S| 1 1
20 |301.01-28 L7 ARM B [t Lt 81 1 1
21 |301.01-29 BitiEsh LOOPER DRIVER FLATE i ) i S ! 1
22 |301,01-30 PLE S AIRFRAME NUMBER T [ ] 1 1 1
23 |301. 01-31 PR PLATE WITH NOTICE B =N = 1
24 1301.01-32 Lt PLATE WITH TRADEMARK 1 1 1 1 1 i
25 [301.01-33 HEM PLATE WITH MODEL 1
26 |302.01-33 RS PLATE WITH MODEL 1
27 {303.01-33 ke PLATE WITH MODEL 1
28 |310.01-33 iV PLATE WITH MODEL 1
29 [311.01-33 biUR=y PLATE WITH MODEL 1
30 |338.01-33 BEm PLATE WITH MODEL 1




2. HLEER4E (2)  FRAME COMPONENTS (TWO)




—. Bl (2) FRAME COMPONENTS (TWO)

Fs 5 % # DESIGNATION -01|-02| 03| —04 | -05 |-02HY
1 |301.02-01 AR E R THREADING COVER PIN W B o S | 1
2 |301.02-02 el WASHER gl el 2 2
3 |301.02-03 Brir SHIELD Gl 5 1 1
4 |301.02-04 Uikl -2 SHIELD BRACKET ] [ ! 1
5 |301.02-05 Bridr S SHIELD SEAT 11 (W) S | 1
6 |201.02-06 o £ SR % THREADING COVER SPRING I U i T L
7 |301.02-07 Phekphdr & THREADING COVER SPRING e | N 1
8 |ao1.02-08 LT SEWING MACHINA LED i1 (PR |55 1 1
g {301.02-09 ks e THREAD TAKE—UP LEVER GUARD 1] P Bt [ 1

10 |301.02-10 bR EsE UPPER COVER GASKET o B B OV ] 1 1
11 |301.02-11 (AR FACE COVER GASKET e b S 1 1 1
12 |301.02-12 R FACE COVER i i i il 1 1 1
13 [301.02-14 it £ 12. 61 FACE COVER SEAL RING I A L [ 1 1 1
14 [301.02-15 sk $36. TX12.2 UPPER COVER PLUG I 0 R [ 1 ] 1
15 |301.02-16 ikl WAVE WASHER il s | (9 1
16 {301.02-17 B2 SHOCKPROOF PLUG gl e ] 2k e 4
17 |301.02-18 A WASHER ala|a| 4] 4 4
18 [301.02-19 B4 A SHIELD WASHER S Bl 1 2
19 |301.02-20 o8 e SIGHT WINDOW 1 1 1 1 1 1
20 |301. 02-21 st} UPPER COVER o O M el 1 1 1
21 |301. 02-22 JRERITER TR THREAD EYELET GUIDE PLATE S5 1 1 1
22 |301. 02-23 TLERIE THREAD HANDLER LINK I (95 i PSS (S 1
23 1301. 02-24 $RET FACE COVER SCREW 9/64X10 1 1 1 1 1 1
24 [301.02-25 iy 4 R AR T SHIELD HINGE SCREW M4 0 RO Y 1
25 |301. 02-26 HRET SCREW M6X 10 A (7 | B 4
26 |301. 02-27 LR AR ET THREADING COVER HINGE SCREW M4 X16 cah (1888 £ S I 2 9
27 |301.02-28 EREERET UPPER COVER SCREW M4X12 ] e D) I L e ) I
28 [301. 02-29 T i SRR R ] SILICONE OIL THREAD STAND SCREW a2l =z| 2 7
29 |301, 02-30 Bk AR ST SCREW M4X% Lo | Y St e

30 |301. 02-31 prds e bl e THREADING COVER SPRING SCREW M4 X6 3 a0 1 2 2 2
31 [301.02-32 P BT SHIELD SCREW M3X5 Ll iy 2
32 |301. 02-33 T FACE COVER SCREW SM3/8X28 i I ol B 5 1 1
33 |301. 02-34 P A SHIELD BRACKET o) g bl e 1
34 |301. 02-35 BT SCREW M6X10 i g 2 2 2
35 [301. 02-36 Pk bR STEEL WIRE 0 1 O ) 1




FRAME COMPONENTS (THREE)

3. HLFERF (3D




=. HlE¥H (3) FRAME COMPONENTS (THREE)

FE B & i DESIGNATION -01|-02|-03] -04 | -05 |-02HY
1 |301.03-01 H EE SEWING PLATE UPER COVER ol | i = 1
2 |a01.03-03 SEHIR SEWING PLATE FRONT COVER I B ] (Bl | o 1
3 [301.03-04 B R L SHOCKPROOF BOARD ] EE| s || 1
4 |301.03-06 Erah i FIRET HINGE LINK SCREW M4 S Il B N ]
5 |301.03-07 [IE L& HINGE BOARD O sl [l i s 1
6 |301.03-08 i FRONTAL MANTLE 1 10 51 e | I 1
7 |301.03-09 R SLIDE PLATE S Bkl ] e [t 1
8 [301.03-10 BiERE SHOCKPROOF PLUG = el L
9 [301.03-11 PifE2E SHOCKPROOF PLUG | 8 WG (G T IR R

10 [301. 03-12 e FRONTAL MANTLE SPRING [ 450 4 [ B8 S5 L) | 1
11 |301.03-13 HAE T SPRING WASHER 0| | [ ] (4 1
12 |301.03-14 PSR E RLERET FRONTAL MANTLE SCREW M4 T 2 i [ ) [0 Dt o
13 1301.03-15 44 & AR T L AT SEWING PLATE FRONT COVER SCREW M4 X8 1 1 1 1 1 1
14 |301.03-16 HHRET MANTLE PLATE SCREW M4X12 4 | 41 4] 4 4 4
15 |301.03-17 £k £ FTHRIRAT SEWING PLATE FRONT COVER SCREW M4X 12 gl 2120 2|2
16 |301.03-18 FEIRET HINGE SCREW M4X 10 Ll BB IR I IR B
17 |301.03-19 B REHUR T SHOCKPROOF BOARD SCREW M4 X8 bl (0 ) T ! e L B
18 [301.03-20 T SRARET FRONTAL MANTLE SCREW M4X6 i | el g | o
19 |301.03-21 g NUT M4 ] 15 [y (2 ) (5 1
20 |301.03-22 Bk LSk eReT HINGE UPPER SCREW M3 X4 SR W (S0 | ] R (5




LOWER SHAFT COMPONENTS

4, THisE




PU. T

LOWER SHAFT COMPONENTS

s HE £ ks DESIGNATION -01]| -02| -03| -04 | -05 |-02HY]
1 |[301. 04-01 B EREMN LOOPER LEVER COMPLETE 8 O T (5 |0 1
2 (301.04-02 R A LOOPER BALL CRANK Lofari i) 1
3 |301.04-03 EERL OIL PUMP WORM 1 b ] (1 S 1 1
4 |301. 04-04 o dapu LOOPER LEVER COMPLETE 5l |1 B | [ 1
5 [301.04-05 T Y OIL FLOW REGULATING NEEDLE 154 B ST 1 1
7 |301.04-07 EEF IMPACTED LOOP ] 16 U I ] I 1 1
8 |301.04-08 kR LOWER SHAFT BACKSIDE il o o S 1
9 1301.04-09 BRihaE LINK BEARING ] (P R L 1 1
10 [301. 04-10 AT LOWER SHAFT FOREPART [ 7 G 1 T s | 1
11 |301. 04-11 TR A LOWER BEARING FITTINGS ASM. Sl W al 8 5 7 ) [ 1

301. 04-11-01 | FHIEHERA LOWER BEARING FITTINGS BEARING [0 [l B (S (st 1 5 1
301. 04-11-02 |HhAEE THRUST RING et ] ESE] | sl 1 1
12 T HAND WHEEL ) 15 G (B e (85 1 1
13 |301. 04-13 Eshet A DRIVING WHEEL o I 8] ] [l e s 1
14 |301. 04-14 TS FTIRET SCREW 414 4] 4 4
15 |301. 04-15 TR R LOWER SHAFT CENTRE BUSHING ASM, & ] S s El et 1
301. 04-15-01 | F&idridEER& LOWER SHAFT CENTRE BUSHING BEARING 151 1 1 1 1

16 |301. 04-36 0%y O-RING il G (T I | R 2
18 |301. 04-18 07 il O-RING A IRl B e 2
19 |301. 04-19 T PIN | [ Gl e T 1 1
20 [301. 04-20 B BELT B WA | = 1 1
21 |301. 04-21 Fr O SNAP RIGN 1 1 1 1 1 1
22 |301. 04-22 xa FORK i BRI S sl 1
23 [301. 04-23 He EERR4T IMPACTED LOOP SCREW M4X§ ] e ] R 2
24 |301. 04-37 OFY il O-RING 20 2o o 4 2
26 |301. 04-26 TEkc i B8 5 (7 BT SO LINK BEARING SCREW M6X0.75X8 2| Sl e [ [ 2
27 |301, 04-27 HRAET SCREW M6 X0,75%5 1z)iizl1izlz] 12| 12
28 |301.04-28 3 IR AT BALL CRANK SCREW M3X4 23l (83 100 el L 1

29 FHe B IR ET HAND WHEEL SCREW M5X10 i o vl S [ 1 1 1

30 |301. 04-30 E=uiET ) BALL CRANK SCREW M6X0.75X 14 ST s 18 IR 1 [ 1
31 |311.04-31 AT FRONT BUSHING SCREW M5X5 2

33 |301. 04-35 FHIATE LOWER SHAFT FRONT BUSHING N W ST e e 1
34 |301.04-34 priml Lo FORK SCREW SMi1/64X40X§ ) o 1 (s ] 1 1
35 |311.04-38 AT SCREW M3X§ 2
36 |311.04-16-01 |Fyse NEEDLE DRIVING FRONT BEARING 1
37 |311. 04-16 TEIAT R LOWER SHAFT FRONT BUSHING ASM. 1

311. 04-16-02 | FHuATH IR LOWER SHAFT FRONT BUSHING BEARING 1
38 [301.04-03-01 |mhFR4RFFHEE OIL PUMP WORM BEARING o e e ISR 1




5. F#i#E4  UPPER SHAFT COMPONENTS




H. % UPPER SHAFT COMPONENTS

FE 5 % DESIGNATION -01|-02]|-03| -04 | 05 |-02HY
1 |301.05-01 PR R i UPPER TACE-UP THREAD BALL CRANK ) B B ] ) 1 1
2 |301.05-02 B UPPER TACE-UP THREAD LINK LEVER I G| B 1 1
3 |301.05-03 AR ALE NEEDLE BAR CRANK ASM. B e e G B 1
4 [301.05-04 Ygrg () UPPER BALANCE BLOCK 8 I e | 1
5 |301.05-05 k& BELT WHEEL 1] [ &) [ R | 1
311. 05-01 st BELT WHEEL 1
6 [301.05-06 MBI FOLLOWER WHEEL 8 S 5] SN 5 1 1
7 [301.05-07 B =hel MAIN SHAFT BACKSIDE =1 anleie] = 1
8 [301.05-29  JOXUE O-RING 4 4 g S Bt 4
g |301. 05-09 BRI MAIN SHAFT FOREPART : ) W ] o oo [ 1 1
10 [301. 05-10 LEHIRIHE MAIN SHAFT FRONT BUSHING & | | e 1 1
301. 05-10-01 | |- Sy 28ha& BEARING & | G| B ) 1 1
i1 |301. 05-11 B LINK BEARING S [ U | 1
12 |301.05-12 JE AT 1t MAIN SHAFT BACK BUSHING ASM. ) b S i | 1 1
301. 05-12-01 |JE#EEHIR BEARING ] e i i i 1 1
13 (301, 05-13 R BELT WHEEL WASHER S [ ) e 1 1 1
14 |301.05-14 FHFF e NEEDLE BAR CRANK 11 AL = 1 1
15 [301. 05-15 SEQTURET 4 2 0RET | POSITION SCREW MBX1X20 )8 IS Gl [ 7[S90 (57 1
16 [301.05-16 SE fr8RET SCREW M6X0.75%6 481 | [ e 1 1
17 |301. 05-17 IESRARET SCREW M6X0.75%3.5 o B S 1S = 1 1
18 |301. 05-18 $RET SCREW M5X10 o0 [ I I ] B 2
19 {301. 05-19 IR ET LINK LEVER SCREW M4X12 4 | 4] 4] 4] 4 4
20 |301. 05-21 IRET SCREW MS8X1X15 i8] [ e [ ) 1 1
21 |301. 05-22 st diat s 3] BELT WHEEL SCREW M6X10 ] Bl 5 1 I
22 {301, 05-23 5 % 5 L BRET 330 BACK BUSHING POSITION SCREW M6X0.75%8 R el TR S 1
23 [301. 05-24 RET SCREW M6X0.75X5 9la9]lalal 9 9
24 |301. 05-25 SERIIRET POSITION SCREW M6X10 Tl o | [ 1 1
25 [301. 05-26 BRI ET BALL CRANK SCREW M6X0.75% 14 B e s T 1 1
26 [301.05-27 T AT BALANCE BLOCK SCREW M5X35 -] el BB 5 T 2
27 (301. 05-28 LEARET BELT WHEEL SCREW M5X 16 B T S e ] el 1




6. §F4F&{4¢  NEEDLE BAR COMPONENTS

)E 6--
@0

1
@

18"’Jhj

J




75, & FFi{E NEEDLE BAR COMPONENTS

F5 HE £ i DESIGNATION -01|-02{ -03 | -04 | 05 |-02HY
1 |a01. 06-01 2 NEEDLE HOLDER [ [ Sl |5 1 i
2 |301.06-02 fHR NEEDLE PLATE 1

303. 06-02 Ehi NEEDLE PLATE 1
311. 06-01 R NEEDLE PLATE 1

3 |301.06-03 JHE SE {7 B OIL FELT POSITION LOOP i e s 1 1 1
4 |301,06-04 EH R AR NEEDLE PLATE LINK PLATE B 8 [ O ) 1 1
5 |301.06-05 i EE NEEDLE BAR UPPER BUSHING I 86 1 [ B 1 1
6 [301.06-06 3o NEEDLE BAR ke 1153 (e 1 1 1
7 |301. 06-07 a2 SHOCKPROOF PLUG Sl B [ S B 1 1
8 |301.06-08 EHAFEE NEEDL BAR LINK LEVER WASHER I NSl (IS5 ] 1 1 1
g [301.06-09 AR NEEDLE BEARING I Sl 1 o [T 1 1
10 |301.06-10 ik OIL WICK N [0 54) (8 2 i 1 1
11 |301.06-11 e OIL WICK HOLDER 1 ] S 1 1 1
12 |301.06-12 ErFTIEER NEEDL BAR SLIDE BLOCK 5 H 2] e S i | 1 1
13 |301. 06-13 EHFRIE e NEEDLE BAR SLIDE BLOCK SEATING B Nt il 1 | 1
14 |301.06-14 BT Rk NEEDLE BAR CONNECTING POLE 1] St 1 1
15 |301.06-15 R NEEDLE BAR CONNECTING PIN 8 S S (S 1 1
16 |301. 06-16 EHFFEEFT NEEDLE BAR LINK LEVER 1S (SR [T 1 1
17 |301. 06-17 HE OIL FELT I R T S 1 1
18 [301. 06-18 HIFTE NEEDLE BAR LOWER BUSHING 5 o R | 1 1
19 |301. 06-19 FHR R ET NEEDLE PLATE SCREW M4X8 s 1 [0 i DG T (5 | 1 1
20 [301. 06-20 BRET SCREW M4X10 0 B [T St 1 1
21 {301. 06-21 FHERIRST Dk NEEDLE PLATE SCREW SM9/64" X 40X 7 2l el 2 o 2
22 {301.06-22 SHFFEE LR AT NEEDLE BAR CONNECTING SCREW SM11/64"% 40X 10 1] 1] 1 1 | 1
23 |301. 06-23 - JedgieT NEEDLE HOLDER SCREW M3 X3 al3131 3} 3 3
24 1301. 06-24 HLEF NEEDLE LilEaiceT] 303 3
25 |301. 06-25 e SCREW M4X8 2l le | 2y 2 2
26 |301.06-26 dgeT SCREW M4X12 P (| e S (R S
27 [301. 06-27 S HUR S NEEDLE PLATE LINK PLATE PIN A ] e R 2




7. #4-E84F  NEEDLE GUARD COMPONENTS




+. P44+ NEEDLE GUARD COMPONENTS

Fe HE & % DESIGNATION
1 [301.07-01  |fRétdasE NEEDLE GUARD CRANK
2 |301.07-02 HE WASHER
3 |301.07-03 GRS REAR NEEDLE GUARD
4 301, 07-04 fREFIERT NEEDLE GUARD CONNECTING ROD
5 |301.07-05 fRét e NEEDLE GUARD BASE
6 [301.07-07 fREHHh NEEDLE GUARD SHAFT
7 |301.07-08 i WASHER
8 {301.07-09 i3 OIL WICK
9 [301.07-10 PR AR NEEDLE GUARD CRANK PIN
10 [301. 07-11 IdmE=] ] SNAP THRUST RING
11 [301.07-12 B it FRAMEWORK OIL SHIELD
12 |301.07-13 JHIER OIL WICK
13 [301.07-14 (REFARET NEEDL GUARD SCREW M2.5X4
14 [301.07-15 BT SCREW Md4X1
15 1301, 07-16 R EEFFIRET NEEDLE GUARD CONNECTING ROD SCREW SM11/64" X 40X 14
16 [301.07-17 fREt HPR ET NEEDLE GUARD CRANK SCREW  SM11/64" X408
17 |30L.07-18 HRET SCREW M4X4
18 [301.07-19 eT SCREW MSX6
19 [301.07-20 OREHREARET NEEDLE GUARD BASE SCREW M5X 10
20 |301.07-21 BIRET FRONT NEEDLE GUARD
21 |301.07-23 frbt b AcdE NEEDLE GUARD SHAFT LEFT BUSHING
22 |301.07-24 HReEwmaE NEEDLE GUARD SHAFT RIGHT BUSHING
23 |301. 04-16 TFRRRTH A LOWER SHAFT FRONT BUSHING ASM.
301, 04-16-01 | FHAATHZEEH& BEARING
301. 04-16-02 |07Z MR O-RING




8. B LOOPER COMPONENTS




LOOPER COMPONENTS

I\ TE

e E% £ W DESIGNATION -01|-02]| -03 | -04 | -05 |-02HY
1 [301. 08-01 R WASHER A 1 O A 1 (S T |
2 |301.08-02 et LOOPER i ][R B
3 |301.08-03 FarE CF) LOWER BALANCE BLOCK El1]1]1 1
4 [301.08-04 Edad i LOOPER CRANK i |15 5 1 1
5 |301.08-05 Efag ] LOOPER SHAFT o Pt B AR
6 |301.08-06 HEHAY IR LOOPER REGULATE DRIVING SHAFT et pa N O W S 1 | e B
7 [301.08-07 W REGULATOR DRIVING BAR ] 5 I e S TS
8 [301.08-08 DTkt o ECCENTRICITY CAM i B 1
9 |301.08-09 g1, WASHER ] IS T B | 1
10 [301. 08-12 0 R ECCENTRICITY THRUST RING oo o O R |
11 |301.08-13 H WASHER o R ST e 5
12 |301.08-14 iRsEC] SNAP THRUST RING 0 R I B BT | 1
13 |301. 08-15 LA LOOPER REGULATOR POLE [ B T ] | 1
14 |301.08-16 ik CONNECTING POLE L) O 8 158 L | 1
15 |301.08-17 LH AN LOOPER LINK LEVER ASM. 0 L e | 1
16 |301.08-18 BHETEME/GE REGULATOR DRIVING SHAFT BUSHING(LEFT,RIGHT) oo 2] iR e n
17 |301.08-20 Wi/ R LOOPER SHAFT BUSHING (FRONG ,BACK) o [Ro oS o Sl
18 |301. 08-22 ek MR ET LOOPER GROOVE SCREW M43 B I 8 | 1 1
19 |301. 08-23 LEERT LOOPER SCREW M6X0.75X10 il T
20 |301. 08-24 HEFFIRET LINK LEVER SCREW SM9/64" X 40X 14 2 2] 212 2
21 [301.08-25 AT ERERET BALANCE BLOCK SCREW M3X6 2|2]2]2 2
22 |301. 08-26 RERET THRUST RING SCREW SM11/64" X 40X 8 IR R e 1
23 {301.08-27 oL NUT M4 = e 1 T s
24 [301.08-28 FEARAT CAM SCREW M5X6 O R ] | e
25 |301. 0R-29 e ph R ET LOOPER CRANK SCREW M5X16 S 1S I (8 B R (=0 1
26 {301. 08-30 Lol NUT M5 v i O R ] | 1
27 {301. 08-31 FREHE FRAMEWORK AIRPROOF RING IS (5 S e L 1
28 |301. 08-10 ol | WASHER () B 086 1) 5 ) (5 ) |

S SRS




9. XA  MAIN FEEN MECHANISM COMPONENTS




Ju. EAE4E MAIN

FEED MECHANISM COMPONENTS

Fs EE £ b DESIGNATION -01|-02| -03| —04 | -05 |-02HY
1 |301.09-01 L 5 CAM NUT TP TN L Tt e L 1
2 |3o1. 09-02 FHEE e NEEDLE DISTANCE BUTTON ilae e lasa 1
3 |aol.09-03 EHrE LADDER BUSHING ot el e o [ 1
4 |301.09-04 AT IS FEED DOG REGULATOR CAM 1j1]1 1 1 1
5 |301.09-05 fhE CAM ) ] S e 1S ¢ 1 1 1
6 }301.09-06 A AT 2 FEED DOG LINK LEVER WASHER T 1SR [ 1 = 1 1
7 |301.09-07 AR FEED RACK FRONT SLIDE BLOCK G5 05 Ul IS S (8 IO G | 1
8 |301.09-08 FHARAT PIN SCREW M3 T Ol e R [ 1
9 |301.09-09 2 A4 DIFFERENTIAL FEED SHAFT 0 [ Y T L 1 1

10 |301.09-10 R WASHER 8] 5o I O 1 1
11 {301.09-11 AR AR LEFT STOPPER PLATE 3 LS 125 8 1R ) ) | 1 1
12 {301.09-12 T4 R FEED RACK UPPER STOPPER PLATE T Te] 19 1 1
13 |301.08-13 FRAMEAR FEED RACK RIGHT STOPPER PLATE 3 21 e | 1 1
14 |301.09-14 ZEBNFEFF DIFFERENTIAL FEED ASSEMBLY. L= 15 1 1
15 |301.09-15 FEEFE NEEDLE DISTANCE REGULATOR BUSHING s | E O [ ] [ 1 L
16 [301.09-16 EETFR DIFFERENTIALFEED RACK 1] S O T 1 1
17 [301.09-17 AT FEED DOG RACK G A s 1 1
18 [301.09-18 WK LOOPER COVER B L W 1 (S 1
19 |301.09-19 405 70 S P WAVE WASHER 5|5]5]| 6] 8 5
20 |301.09-20 SHEEI NEEDLE DISTANCE BUTTON SPRING i [ RS SR I BB 1 | L
21 |301.09-21 2RI DIFFERENTIAL FEED SPACER 1 |l ] s ] B 1 L
22 |301.09-22 ik OIL WICK Q] R 1 [ 1 ) G [ | 1
23 |301.09-23 =rh it DIFFERENTIAL FEED BUSHING U o g (2 1 1
24 |301.09-24 AT FEED DOG LINK LEVER PIN £ ] L] s 1 1
25 (301.09-25 AR AT FEED DOG LINK LEVER PIN T P i (| 1 1 1
26 [301. 09-26 FF 145 A SNAP RING 0 S S 1 1
27 |301. 09-27 B IBATEAT DIFFERENTIAL FEED LINK LEVER 1] S | [ sl i [ 1
28 |301.09-28 AT FEED DOG SLIDE BLOCK s [ O P B 1 1
29 |301. 09-29 IEAET FEED DOG LINK LEVER 15 et U ) R (1 1
30 [301.09-30 O il O-RING 8 1 ) [0 B o ) B | 1
31 |301.09-31 i RUBBER WASHER 20| NCR (SR (e (S 2
32 |301. 09-32 Rl NEEDLE BEARING I i | e o ] 1
33 [301. 09-33 R NEEDLE BEARING 3 S8 S (0 W 1 1
34 [301.09-34 EEFRIRET GONNECTION SCREW  SM11/64" %40 O] 1 ) (5 o [ 1 1
35 |301. 09-35 IR A R AT CONNECTION SCREW  SM11/64"X 40 | (S is) RS T I 1 1
36 |301.09-36 SEAR WS EE FEED DOG SLIDE BLOCK BUSHING o (e (B 1 1
37 |301. 09-37 TSR FEED DOG RACK BACK SLIDE BLOCK bl A | S M B 1
38 [301.09-38 4 WASHER b | O O 1 1 1
39 |301.09-39 Y WASHER 15 (e 1d T L) W 1 1
40 |301.09-40 R RhEE ECCENTRIC BUSHING I A ) 0 I 1
41 [301. 09-41 A (L4 ECCENTRIC SHAFT 8 S ] S 1 1




9. XA MAIN FEEN MECHANISM COMPONENTS




. EMEH MAIN FEED MECHANISM COMPONENTS
s e # # DESIGNATION -o1|-02| -03| -04| -05 |-o2ny
42 ]301. 09-42 LR OIL WICK 1 | LAl 1 1
43 |301. 09-43 FFOE SNAP RING 1 [P = 1
44 |301. 09-44 #f5 WASHER e | b I SR [ 2
45 [301. 09-45 EEhIRAT DIFFERENTIAL FEED DOG 1

311.09-45 =k A T DIFFERENTIAL FEED DOG 1
46 |301. 09-46 EREAF MAIN FEED DOG 1

311. 0946 EhEARTF MAIN FEED DOG 1
47 |301. 09-47 imET SCREW M4X10 e W R 2
48 [301, 09-48 R LB AR T STOPPER PLATE SCREW M4X8 4| 4 4| 4
49 |301. 09-49 $BET SCREW Md4X38 4 S R O ) ! 1
50 |301.09-50 EshERIRET DIFFERENTIALFEED SCREW M2.5%4 | R | [ Bl e 2
51 |301. 09-51 I BRMRET RACK SCREW  SM9/64" %40 212]12|2] 2 2
52 |301. 09-52 SHECURET BUSHING SCREW SM11/64"X 40X 6 ] | o [ O 1
53 |301. 09-53 HRET SCREW SM1/8X44"X5 ] | o 5 1 1
54 |301.09-54 HRET SCREW MdX5 11 1% O [ S e ol 185, 1
55 |301.09-55 ¥RET SCREW MS5X6 4| 4] 4] 4] 4 4
56 [301.09-56 e SCREW MS5X5 i el ] [T 1
57 [301.09-57 R NUT  SMI11/64"X40 IS L e 2

&




DIFFERENTIAL FEED MECHANISM COMPONENTS

10. ZZhERHF




+. ZzZh#4 DIFFERENTIAL FEED MECHANISM COMPONENTS

e BHe % # DESIGNATION -01|-02| -03| -04 | -05 |-02HY
1 [301.10-01 A (D ADJUSTING ROD ASM. O (W i [ i 1
2 1301, 10-02 ZENiR R DIFFERENTIAL FEED REGULATING PLATE 1] 111 1 1 1
3 1301, 1008 A R DIFFERENTIAL FEED REGULATING GRADUATIONPLATE| 1 | 1 | 1| 1 | 1 | 1
4 1301. 1004 EEA E A DIFFERENTIAL FEED REGULATING RETURN SPRING ) [l =i B 1R 1 1 1
5 [301.10-05 EE DIFFERENTIAL FEED REGULATING CRANK il |5 S 1 U | B |5 1
6 |301. 10~06 EER R DIFFERENTIAL FEED REGULATING FORK PLATE | B2 [ e (S0 1
7 |301. 10-07 HER SLIDE BLOCK ] s £ 1
8 |301.10-08 EhbF KM THRUST RING | e [ (s ) 1
9 |301. 10-09 ZES PLUG it B ol e ] e 1
10 {301. 10-10 O 2] RUBBER RING 8 B £l B el (S S 05 ]
11 {301. 10-11 | GRADUATION PLATE SPACER 212zl 2 2
12 §301.10-12 S WAVE WASHER i | 5 EE Iy | 1 1
13 |301. 10-13 g8 (FH) NUT | [ Rt T 2
14 |301.10-14 FEshii T R R B LOCKNUT B R ) e e s
15 |301.10-15 -t WAVE WASHER P ! el S (BN (S0
16 |301. 10-16 URET SCREW SM11/64"X40 L P B i S (T I 5
17 [301.10-17 %Y SCREW Mé4X12 o O R I S )
18 |301.10-18 HRET SCREW SM11/64"X40%X6 i [ ) et B [
19 [301. 10-19 $RET SCREW MsX12 sl $50 U el DR | 1
20 |301.10-20 RET SCREW SM11/64" %40 I Gl [ W ) et 1
21 |301. 10-21 HEIRET SCREW SM7/32"X32 ) =k e 1
22 1301. 10-22 iRET SCREW M4X8 5|6]5]6]58] s
23 1301.10-23 MRET SCREW SM9/64"X40X6 bl (B e [ ] [




PRESSER FOOT LIFTER COMPONENTS

AR

it

10




+—. J/FEIER4E PREESSER FOOT LIFTER COMPONENTS

Fs BHE # i DESIGNATION -01]-02]-03] -04 | -05 |-02HY
1 |301.11-01 EEH= PRESSER BAR SHIELD |
2 |301. 11-02 FE AT B i RUBBER WASHER yiel) s ) i W ] 5 1
3 [301.11-03 PRzt STOPPER PLATE G L] (R S (T 1
4 |301.11-04 B EB T PRESSER FOOT LIFTING LEVER 7] [ ] [ 1
5 |301.11-05 Eirg 49 LEVER BASE G 1 B [ S ] ! 1
6 |301. 11-06 R AT PRESSER FOOT LIFTING STEEVE Bl 5 ol el 85 1 1S 1
7 |301. 11-07 R PRESSER FOOT LIFTING SPRING ) Bl 0 ! I T R 1
8 |30l 11-08 i v PRESSER BAR G 10 G I T & | 1
9 |301. 11-09 1 4 5 ADIJUSTING NUT ] e 1
10 {301.11-10 +5 FE B sh A PRESSER FOOT LIFTING SHAFT ] 5 ) | 1 1
11 |301. 11-11 AT S48 PRESSER BAR GUIDE BRACKET BASE o I8 ) 1 18] I ) 1
12 |301. 11-12 8 Py PRESSER REGULATING INNER SPRING T VS ] S8 e s 1
13 |301.11-13 AR PRESSER REGULATING SPRING | R e | LR 1
14 |301. 11-14 Lt O-RING 11 i ] (1] e bl 1
15 |301. 11-15 3 F= [ 7 6 PRESSER FOOT LIFTING STEEVE i ] I 1 1
16 [301.11-16 i R o i 2 THRUST RING L L | as)ani 1
17 (301.11-17 3 F i 1 4 PRESSER FOOT LIFTING CRANK (e ) I % ) e ) 1
18 |301.11-18 [GEad:E ] STEEVE CRANK ] 0 ) s | s 1 | 1
19 {301.11-19 Efes PRESSER BAR GUIDE BRACKET T i B L G ] 1
20 [301. 11-20 HE WASHER I [ [ ) ] |
21 [301. 11-21 B {7 B P THRUST RING ] | ] e i 1
22 |301.11-22 ) R REAT ADJUSTING SCREW EFas] g | 1
23 [301.11-23 iRET SCREW M35X10 O 5 s B s i (R | 1
24 [301.11-24 B AR EEIRET BRACKET BASE SCREW M4X 20 AN S s S ] (R
25 |301. 11-25 WEET SCREW M4X3 220 2 e ) 2 2
26 [301.11-26 BT SCREW M3X6 ¢ E i Rl ]
27 |301. 11-27 L 4a) SCREW SM3/16X32 G el el B e
28 |301. 11-28 §ET SCREW  SMI1/64"X40X 14 L] AT IS S sl 1 1
29 [301.11-29 UFET SCREW  SMI11/64"X 40 g1 2] 22| 2}f 2
30 {301.11-30 iRET SCREW  SM11/64"X 40X 12 b Pk mgk| i 1 1
31 {301.11-31 -39 SCREW  SM11/64"X 40X 6 L P e
32 |301.11-32 $RE} NUT M5 1 [ e ) A O AT 1
33 |301. 11-33 #RET SCREW MS5X25 I el I ) L | 1
34 1301.11-34 HRET SCREW  SM1/4" X 40X9 S 1 1 1
35 |301.11-35 ERTE PRESSER BAR BUSHING 1|lz11]1 1 1
36 |301. 11-36 AT A LEVER BASE BUSHING BN [ [l S | 1
37 |301.11-37 RET SCREW SMI1/64"X40X6 LU [ 5T 1 1
38 |301.11-38 R LD PRESSER FOOT 1

311.11-38 il ) PRESSER FOOT 1

P S




12, 4R&FEG STRETCH NEEDLE COMPONENTS

= e




+—. 4% &4 STRETCH NEEDLE COMPONENTS

) Es # R DESIGNATION -01|-02| -03| -04 | -05 |-02HY
1 Js01.12-01 FF 144 SNAP RING P 1
2 |ao1.12-02 i STRETCH TIGHT NEEDLE i T I [ 1
3 |301.12-03 bk i STRETCH TIGHT NEEDLE CROSSING SHAFT VS| S ] 1
4 |301.12-04 HREE T HEFT LOWER OSCILLATING BAR e8] 15 0 1
5 |301.12-05 HRETIER STRETCH TIGHT NEEDLE LINK LEVER 1 15 ) [0 1
6 [301.12-06 gREt thHe STRETCH TIGHT NEEDLE CRANK : i o B B 1
7 |301.12-07 R STRETCH TIGHT NEEDLE CONNECTING POLE e Kl [ 1
8 |301.12-08 e _LIBHFT UPPER OSCILLATING BAR B [ 5 1
9 |301.12-09 FEATHRET OSCILLATING BAR SCREW £ )5 bl 25 1
10 [301. 12-10 HRHER A R AT REGULATE OSCILLATING BAR E i [ 1
11 [301. 12-11 ik STRETCH TIGHT NEEDLE CAM 0 [ L 1
12 |301. 12-12 Eril: ] WASHER 1) T 1
13 |301. 12-13 ORI O-RING i ESE i 1
14 |301.12-14 M BE STRETCH TIGHT NEEDLE UPRIGHT BUSHING Vil RS e Teilia
15 |301. 12-15 S WASHER. 1 13 B s 1
16 |301. 12-16 e STRETCH TIGHT NEEDL LEFT BUSHING 1) o L ! 1
17 |301, 12-17 4ist HE THRUST RING It B 1 1
18 |301. 12-18 At LT STRETCH TIGHT NEEDLE RIGHT BUSHING i g 1
19 |301. 12-19 BEET SCREW M4X10 ik e [ 1
20 [so1.12-20  |mm NUT MS T 5 | 1
21 301, 12-21 WET SCREW M6X0.75%6 Zil2le 2
22 |301.12-22 HRET SCREW M6X0.75X 14 L 53 ] [ 1
23 |301.12-23 HRET SCREW MS5X5 22 2 2
24 |301.12-24 AT SCREW SMI1/8"X44X4 2 a2 2
25 |301. 12-27 BReT SCREW M4X14 [l 155 7l [ 1




13.

it £ AR AR A

THREAD GUIDE MECHANISM COMPONENTS




+=. T4 THREAD GUIDE

MECHANISM COMPONENTS

Fs Be £ " DESTGNATION -01|-02|-03 | -04 | -05 |-02HY
1 [301.13-30 e 4 38 K H THREAD TENSION SPRING ARM. o (e (5 1 1
2 |301.13-02 R SPACER o O 1 1 1
3 [301.13-03 foE= A1 THREAD EYELET BASE mlmlmlmw| @]
4 1301.13-04 P&kl S 2 THREAD GUIDE PLATE2 GGG @] G| G
5 [301.13-05 R THREAD EYELET BASE miwl@|ml ]
6 |301. 13-06 ERET WASHER M#4X5 9 2y ol aneg 2
7 |301.13-07 ek THREAD EYELET STAND i Bl SR i 1 1
8 [301.13-08 LTI THREAD EYELET BASE SHAFT CRANK 0 0 5 Bt 1 1
9 [301.13-09 LT (A THREAD EYELET BASE SHAFT 0 I SR L | 1
10 [301. 13-10 Lk THREAD TENSION PLATE <105]<105| <103| <8> | <10>| <10>
i1 |301, 13-11 Je ek Bt B THREAD TENSION RING <5y | <52| 52| <4 <6> | <52
12 |301. 13-12 S LR 4R B THREAD TENSION NUT <5y |<sr| oo | 4> | B> | <B>
14 [301.13-14 g1 WASHER G| E|G] @] 6] 6
15 |301. 13-15 2 i g THREAD TENSION BASE <5y | <5 <G> | 4> ] <B> | <B>
16 |301. 13-16 g1l WASHER : U s o (e B | | L
17 |301. 13-17 Je Lk THREAD TENSION SPRING <ar|<iy] <] x| <] <1
18 [301. 13-18 ek 5% THREAD TENSION SPRING ax|<| ] x| <> | <>
19 |301. 13-19 Fe L THREAD TENSION SPRING | <3| <3| <2r | 3> | <3>
21 |301.13-21 |4RET WASHER M4X8 22 22t ln 2
23 [301.13-28 FELRARIRET SCREW M4X8 @|@|@] @] @] @
24 [301.13-24 WRET SCREW MSX |2 ] ISR 511 | = g
25 |301. 13-25 SELRARET THREAD TENSION SCREW STUD 5| <> x| > | 5> | <5
26 |301. 13-26 HRET SCREW SMI1/64"X40X12 et SR i 1
27 |301. 13-27 IR 9% 40 4B THREAD TENSION SPRING ARM B i@ m]m|
28 |301.13-28 Ik 4R fC THREAD TENSION SPRING ARM C m@fa]m|a| @
29 [301.13-29 Je e AR A THREAD TENSION SPRING ARM A @@ @ @] 3] 6
30 |301. 13-01 PELE BRI SPRING (400 DN EON MG OH IOV ItV




14, F&HAH THREAD GUIDE COMPONENTS




+P0. id£k#{F THREAD GUIDE COMPONENTS

Y Bs 4 k] DESIGNATION -01|-02]-03] 04 | -05 |-02HY
1 {301. 14-01 el WASHER 3 1.5 sili|na

2 [301. 14-02 el WASHER g 1 1 1 1
3 |[301.14-03 it ek AR THREAD GUIDE PRESSING PLATE 1]11]4 1 1 1
4 |301. 14-04 S H. it ek AR THREAD GUIDE PLATE 1] 0 B B s 1 1
5 [301.14-05 BRItk T it AR LOWER THREAD GUIDE PLATE o 5 & 1

6 [301.14-06 # & 1 2R THREAD GUIDE PLATE | | [t 1

7 |301. 14-07 fek it 2 s SILICONE THREAD GUIDE BASE s ) B 1 1
g |301, 14-08 ek g ek 42 e SILICONE THREAD GUIDE BASE -1k 1 1
9 |301.14-09 EF AL Lk THREAD EYELET SPRING L | 1 1
10 |301. 14-10 itk & e THREAD GUIDE BASE (SMALL) i) [ B | T 1 1
11 301, 14-11 BEr L TR UPPER THREAD GUIDE PLATE P11 1

12 |301. 14-12 TREEFT THREAD EYELET GUIDE LEVER ] Pl | 1 1
13 |301. 14-13 LA ST THREAD EYELET RIGHT BAR o k| B 1

14 [301. 14-14 Phekpr THREAD TAKE-UP SHIELD o] B0 ] R ) o 1 1
15 |301. 14-15 HheR By i L e THREAD TAKE-UP SHIELD BASE ] ) e e [ 1
16 [301. 14-16 AT Ltk NEEDLE BAR TOP THREAD GUIDE 1 81 e ] A0 ) s | 1
17 |301. 14-17 S HRERAT THREAD TAKE-UP LEVER B SR [ 1

18 (301, 14-18 Btetiree THREAD TAKE-UP LEVER BASE S 1 1 1
19 |301. 14-19 el THREAD TAKE-UP LEVER SHAFT ] 5 I R e [ 1 1
20 |301. 14-20 HEERHF THREAD TAKE-UP LEVER b [ ) (A e 1
21 [301. 14-21 e THRUST RING e (S A B 0 5 1 1
22 |301. 14-22 i (R AIRPROOF RING e[S B 1 1 7
23 |301. 14-23 HhERET THREAD EYELET GUIED NAIL B B B e 3
24 |301. 14-24 piRmEL] ] SNAP RING B DI [ ) 1 1
25 |301.14-25 £ WASHER I ] (R 1 1
26 1301. 14-26 i WASHER 1R | O 1 1 1
27 1301. 14-27 1B Bl STOPPER RING ) s B (el 0 i | 1 1
28 1301, 14-28 FE2E % PRESSER SPRING i Ll 1

29 1301. 14-29 itk R R PRESSER PLATE 20| g2 2

30 |301. 14-30 Bl SRARAT SCREW M3 ol Fora ] e 1 1
31 |301. 14-31 IRET SCREW SMI1/64"X40X6 g2z 1 22 2
32 1301. 14-32 WRET SCREW M4X8 | asiycb=l A 1 1
33 |301. 14-33 iR SCREW M4X8 oo i o e 7

34 |301. 14-34 iRET SCREW M4X8 =8 [0 2

35 |301. 14-35 1RET SCREW M3X6 i LR B 2 2
36 |301. 14-36 BeT SCREW M3X5 P L) | | S (5 2 |
37 {301. 14-37 e LR IRET SCREW SMI/8"X44 ] ) 1

ag |301.14-38  |ugEr SCREW M3%3 o (= [ 1 1
39 |301. 14-40 AT SCREW M3X4 ) [ ey [ 3 3
40 301, 14-41 P EE AR ET THREAD TAKE-UP LEVER SHAFT SCREW M4X8 ) B ] [ 1] [ 1 1
41 [301. 14-42 4T SCREW M5X 16 T ]l 1 1
42 |301. 14-43 b EsR i T TES THREAD TAKE-UP LEVER SHAFT FRONT BUSHING T ) ][I 1 1
43 [301. 14-44 Bhefrals 3 THREAD TAKE-UP LEVER SHAFT BACK BUSHING i el s Bl s 1 1




LOWER THREAD TENSION COMPONENTS

15. Pit£REHH




+ 5. PR

LOWER THREAD TENSION COMPONENTS

Fe Ee # # DESIGNATION -01 |-02 | -03 |04 | -05 |-02HY
1 |301.15-01 FRE R ET SCREW | PG I e ! 1 1
2 |301.15-02 0% 3L 1H O-RING gty | 2 x| 2
3 |301.15-03 HE WASHER Yol | 1A s 1
4 1301.15-04 R THREAD GUIDE PLATE I |2 (R 1 1
5 |301.15-05 Tad e Rt LOWER THREAD GUIDE PRESSER PLATE [ T Rl 5 £ 5 1
6 |301.15-06 TR LOWER THREAD EYELET BAR o] I N Gl B | 1
7 |301.15-07 Titske LOWER THREAD GUIDE FRAME 1l1]1]1 1 1
8 |{301.15-08 Tl LOWER THREAD GUIDE PLATE o T R S 1
9 |301.15-09 i A CAMASM. gl 1 1 e B 1 [ 1
10 |301.15-10 i £ 4 THREAD GUIDE PLATE Bl i P 1 1
11 |301. 15-11 Tt g LOWER THREAD GUIDE PLATE 21212 2 2
12 |301. 15-12 il LOWER THREAD FINGER | i i |0E A (S 1
13 |301. 15-13 iRF HANDLE Il1]a 1 1 1
14 |301. 15-14 T ESH SHORT THREAD LEADER ROD oo 1O I (S T T
15 |301. 15-15 Fid & F4T THREAD LEADER ROD it S ) S et 8 [ 1
16 |301. 15-16 TR LOWER THREAD GUIDE SEATING r R B o s O 1 [
17 |301. 15-17 s PRESS SPRING | R R |0 1
18 |301. 15-18 EES SPRING s IRTII [l R T 115 1
19 |301. 15-19 Tl WASHER 1 i 1 e s G ¢ 1
20 |301. 15-20 Wi (RERER) NUT EJNE JRE JBE 4 RE JRE S
21 |301. 15-21 TR LOWER THREAD GUIDE PLATE ) EE ) sl S s 1
22 |301. 15-22 FFOE SNAP RING PR ST B (A i [
23 [301. 15-23 e/ AR PRESSER PLATE v (Gl S R S

24 [301.15-24  |WR4T SCREW i R
25 [301. 15-25 T SCREW M4 X8 i Bl I e [ (0
26 [301. 15-26 T SCREW M2.5X4 5ol D IS0 ) (B [ 2 -
27 |301. 15-27 T SCREW M4X16 izl 2] e 2| e
28 |301. 15-28 WRET SCREW M4X6 Bl s T 5] T 13 1
29 |301. 15-29 #M WASHER P [ SR (o (S [
30 |301. 15-30 14 SCREW M3X3 ] i ] e
31 |301. 15-31 a7 SCREW M5X5 ol gl 2| & ¢
32 [301.15-32  |[4hAAIRET SCREW M4X6 0 A 5
33 | 301. 15-33 iReT SCREW M3X4 i I (B T e 1




LUBRICATION MECHNISM COMPONENTS

PLim 4

16.

— g



75, {tyisRfs LUBRICATION MECHNISM COMPONENTS

i HY 2 o DESIGNATION -01|-02} -03] -04 | -05 |-02HY
1 |301. 16-01 wEL TERMINAL 1] ol st 1
2 (301, 16-02 RAT A AL b 2k SCREW WITH SMALL DOUBLE HOLES 8 o) [y sy 1)) 1
3 [301. 16-03 o B L OIL TUBE COMPLETE ;o e (S W] 1
4 [301.16-04 FEH WOOL FELT o] P B s ]| 5 1
5 |301.16-05 T AL LOWER OIL TUBE COMPLETE I R S ) s 1 1
6 [301.16-06 S OIL TUBE COMPLETE 1 [ [ 15 B | 1 1
7 |301.16-07 WA E L a OIL TUBE HOLDER e ) [ T |
8 |301.16-08 ok ik UPPER OIL PAN iE| [ s Gl 1

9 |301.16-09 HE OILTUBE e s 1Y I Pl S5 ) i
10 |301.16-10 T OIL TUBE = [ Ml £ )| ) 1
11 |301. 16-11 i OIL TUBE 1 A S e | 1
12 [301.16-12 A SMALL OIL TUBE U ] e S | 1
13 |301. 16-13 ik OIL WICK i [ B (] 1
14 |301. 16-14 i OIL TUBE g i ) 10 S T 0 1 | 1
15 |301. 16-15 e OIL TUBE ) [ B [ ) ) | 1
16 |301. 16-16 MRS OIL WICK NAIL B || 1B 1 (W] |1 1
17 |301. 16-17 B OIL TUBE i) 9 5 (P ] 6 Tl (= 1
18 |301. 16-18 R AT TOLE 2L SCREW WITH DOUBLE HOLES SM1/4"X40 2 [Pz el 2y 2
19 [301.16-19 Je3k COLLET gle)ls|8]s]| 8
20 |301. 16-20 ST B ST SCREW WITH SINGLEHOLE  SM1/4"X40 Vo] B i | e b [ 1
21 [301. 16-20-01 |k TERMINAL -] ] (S ) ] (] 1
22 |a01. 16-21 FEk () TERMINAL (SINGLE HOLE) R W 02 I [
23 [301, 16-22 AT SCREW M4X6 4 | 4| 4] 4] 4] 4
24 |301. 16-23 o OF NUT M4 | [ (o 580 L 5 1
25 |301. 16-24 BRET SCREW M5X5 (O B O (S N [T | B
26 |301. 16-25 HE OIL TUBE Y Pa ] B (= ] [=h 1
27 |301. 16-26 s () TERMINAL ot | ol e | Rakidl S

AN e




PUMP COMPONENTS

17. WESBH




++t. mESHF PUMP COMPONENTS

i ES £ # DESIGNATION -01|-02| -03 | -04 | -05 |-02HY|
1 [301.17-01 CGHFEHMF) PUMP COMPLETE G B R | 1
2 (301.17-02 B et FIXING PLATE Wpomlolom) @] w
3 [301.17-03 R & () MOTHERBOARD Mmooy o] @
4 [301.17-04 P 5 INNER GEAR WHEEL @l@l@|@]| @] @
5 [301.17-05 LikE GEAR WHEEL (UPPER) mjojmla| @] @
6 [301.17-06 T k% GEAR WHEEL (LOWER) Olo|mjo|lo| @
7 |801.17-07 M § 8 SHAFT miormmij iy m
8 [301.17-08 MR PUMP BODY mpomjomra ) il m
9 [301.17-09 LihFEE UPPER PUMP BODY mpajaolm]mm| @
10 [301.17-10 Mg SMALL GEAR WHEEL malaolom] | @
11 |301.17-11 ThALD, b8 OIL PROTECTING GASKET G | | R | 8| s
12 |301.17-12 B eeehls OILPAN ASM. o SRR sl 1
13 |301.17-13 i OIL PAN i) P ) (S 155 I (150 1
14 |301. 17-14 b PUMP FILTER COVER T e | e O
15 {301. 17-15 FE T BRERET PUMP FILTER SCREW SM3/8" X 28 il | R 2 G [ 1
16 |301. 17-16 (¢Fich: ] O-RING ) B 1= s B 1 1
17 |301. 17-17 b4 HE PUMP FILTER ] o Gl |1 ) (85 1 1
18 [301. 17-18 g OIL PROTECTING GASKET B O [0 158 ST | b S
19 |301., 17-20 23] SCREW @@ @] @] @
20 {301, 17-21 IRET SCREW @|@]@] @] @] @
21 |301. 17-22 HRET SCREW M4X12 i L e | B0 3
22 |301. 17-23 A ARET OIL PAN SCREW SM3/8"X28 I8 s L] R 1 1
23 |301.17-24 HRET SCREW M5X12 zlzlz izl a1 2
24 |301.17-25 [ 43) SCREW @@]@]@] @] @
25 |301. 17-26 BRET SCREW M8X20 -l B U ) (]
26 |301. 17-27 L5 BRAND Ll ] T Eaa 1




NEEDLE COOLING MECHANISM COMPONENTS

18. HlEHVE ANZRERMF




+)\. PLEHA IR NEEDLE COOLING MECHANISM COMPONENTS

g BE = #H DESIGNATION -01|-02| -03 =05 |-02HY
1 |301. 18-01 £l | WASHER L) ] 1 1
2 [301.18-02 I SILICONE OIL RESERVOIR COVER 111]1 1 1
3 |301.18-03 EHE A SILICONE OIL RESERVOIR Yo L 1 1
4 |301. 1804 T A SILICONE OIL RESERVOIR FELT B8 R 1 1
5 |301.18-05 AT SILICONE OIL RESERVOIR BADY ] 1 1
6 |301.18-06 kb S SILICONE OIL EFFERENT 1]1]1 1 1
7 [301. 18-07 Kkt PIN ] (7T 1 1
8 |3o01.18-08 EREhEL SILICONE OIL FELT (UPPER) 2 o ] 11 1 1
9 {301.18-09 b SILICONE OIL COVER (UPPER) k| SvEl =T 1 1
10 |301.18-10 e & SILICONE OIL CASE (UPPER) S 2 PR 1 1
11 |301.18-11 FF O ELASTIC PIN | B [ Falog
12 |301. 18-12 i £ AR OIL WICK PRESS PLATE L] S 1| 1 1
13 |301.18-13 itk OIL WICK 2illez )2 L |
14 1301, 18-14 BEEHL SPRING TUBE COLLET 2l gy o 2 2
15 |301.18-15 §RET SCREW M4X10 I [ I AT
16 [301.18-16 e SCREW M4X6 )| G Gl 15 1 1
17 |301. 18-17 iRET SCREW M3X6 ) B [ 2] 2
18 |301.18-18 WRET SCREW SMO/64"X 40X 5 22 2 2

SO

— T S ame

e




19 .2k 48 &R 44 THREAD STAND COMPONENTS




+u. %4 THREAD STAND COMPONENTS

F%

2]

%

#

DESIGNATION

-02

-03

=04

1

301.19-01

| st i

THREAD STAND COMPLETE.

T




20.

BH45

ACCESSORIES PARTS




—+. B ACCESSORIES PARTS

Fs s 2 W DESTGNATION -01|-02| -03| -04 | -05 [-02HY
1 [301.20-01 AER BEARING PLATE 2|2 | 2i] 2N 2n]ees
2 (301.20-02 i SPACE RING 414)a]a] a] 4
3 |301. 20-03 By WASHER 121212 12| 12| 12
4 |301. 20-04 BRET SCREW M8 4144 4) 4] 4
5 |301.20-05 Eial ] PROTECT PLATE G R B (IS | 1
6 |301. 20-06 et 4 SPACE RING FRAME WORK gl al el sld] 4
7 [301. 20-07 g SPACE RING 414l 4] 4] 2] 4
8 [301.20-08 YR PLASTIC WASHER 414)4] 4] 4 4
9 |301.20-09 ReT SCREW SM3/16X32 4144 4] 2] 4
10 |301.20-10  |4R4T SCREW M5X8 s fal 2l 2
11 |301. 20-11 KARET LONG SCREW M8X55 41 4] 4] 4] 4 4
12 |301. 20-12 AAH WITHIN SIX FORELAND 1| 1| 1| 18| 1E | 1E
— D=

e

e
R

T T

TR



21. AR S FABRIC GUIDE COMPONENTS




4+, L4 E4E THREAD STAND COMPONENTS

)

EE

%

#

DESIGNATION

=01

-02

-03

-04

-02HY

1

301. 19-01

RpAh

THREAD STAND COMPLETE.

|




23. HF#4:  SPECIFIC PARTS

500B-02




—+=. EH%#4 SPECIFIC PARTS

F5 BEs B DESIGNATION -01|-02| -03| -04 | -05 | 02HY
1 |302. 06-01 iR NEEDLE PLATE 1 1
2 1302. 09-01 -7 P MAIN FEED DOG 1 1
3 |302.09-02 ETNEMF DIFFERENTIAL FEED DOG 1 1
4 1302. 11-00 R PRESSER FOOT COMPLETE. 1

5 |302.23-00 FHRAERAH THREAD GUIDE PLATE COVER COMPLETE 1 1
6 [302.23-01 o bl THREAD GUIDE PLATE COVER 1 1
7 |302.23-02 FRENER () PROTECT PLATE(RIGHT) 1 1
8 [302.23-03 TR AR ILIR BIBCOCK INSTALLATION BRACKET 1 1
9 [302.23-04 FRERELE (%) PROTECT PLATE(LEFT) 1 1
10 |302. 23-05 L PR AR KEEP OFF THREAD PRESS PLATE 1 1
11 |301. 03-15 i N LR i R ST KEEP OFF THREAD PRESS PLATE SCREW M4 x 8 2 2
12 |302. 23-06 SR EFR (X)) B PROTECT PLATE(LEFT) SCREW M5 x 6. 2 9
13 [301.02-02 Hp WASHER 2 2
14 |301. 15-28 TP 4k LM &4 1 (4) SR 4T | PROTECT PLATE(RIGHT) SCREW M4 x 6 2 2
15 |301.02-26 TF o B R R ET BIBCOCK INSTALLATION BRACKET SCREW M6x 10 2 2
16 |301.12-12 B WASHER 2 2
17 ]302. 23-12 #®BH BIBCOCK INSTALLATION BRACKET WASHER 1 1
18 |302.23-07 g THREAD STAND COMPLETE 1 1
19 |302. 23-08 LA (il 2R L) BIBCOCK COMPLETE 1 1
20 |302.23-14 e 68 2 [F] 2 BT AR 4T BIBCOCK FIXING PLATE SCREW M3.5x 5 2 2
21 |302. 23-09 e £k 48 [ =M BIBCOCK FIXING PLATE 1 1
22 |302.23-10 e SCREW M5 x 12 1 1
23 |302.23-11 Tt HINGE THREAD GUIDE LATH 1 1

e




24. THIA (1) SPECIFIC PARTS (ONE)
500B-05

P e



—+4pu, ER 4 (1) SPECIFIC PARTS (ONE)

e 2if=s B DESIGNATION -01|-02| -03 | =04 | -05 | 02HY
1 [311.24-01 B85tk SEWING PLATE UPER COVER 1
2 (311.24-02 THtar LOWER SHAFT FOREPART 1
3 |311.24-03 Y LOOPER LEVER COMPLETE ASM. 1
4 |311.24-03-1 [ LOOPER LEVER COMPLETE 1
5 |31 24032 |meT SCREW 4
6 J311.24-04 phRLLF LOOPER BALL CRANK ASM. 1
7 |311. 24-04-1 |#HHR LOOPER BALL CRANK 1
8 |311.24-04-2 |&BET SCREW M6X14 1
9 .|311.24-04-3 |[SRET SCREW GB78-85 M3 X4 1
10 |311.24-05 Ein -2 PRESSER BAR SHIELD 1 1
11 |311. 24-06 MG FRONTAL MANTLE 1
12 [311. 24-07 Bk HINGE BOARD 1
13 [311. 24-08 wgeT HINGE LINK SCREW 1
14 [311.24-09 WEER SPRING WASHER 2
15 [311.24-10 WRET HINGE SCREW 1
16 |311, 24-11 BRET SCREW  GBS0-85 M3 X4 2
17 [311.24-12 it oL PROTECT BAT 1
18 [311.24-13 HRET SECREW M5X6 2
19 |311.24-14 -t WASHER 2
20 311, 24-15 A 3 FRONTAL MANTLE 1
21 |311. 24-16 BeiE HINGE THREAD GUIDE LATH 1
22 [311.24-17 HRET LONG SCREW 1
23 |311.24-18 AR WAVE WASHER 2
24 (311.24-20 WRET SCREW GBB80-85M5X6 2
25 |311.24-21  |iR4T SCREW  GB80-85 M5X5 1
26 [311. 24-22 Eil SHOCKPROOF PLUG 1
27 |311. 24-23 e PLUG 1
28 [311.24-24 il SHAFT 1
29 |311.24-25 W SPRING 1
30 |311.24-26 3R STOP STIR PIECE 1
31 |311. 24-27 RET SCREW GB818-85M4X6 4
32 311, 24-28 ¥ BAR ROCK SHAFT 1
33 [311. 24-29 WRET SCREW M5X10 1
34 |311. 24-30 4 PIN 1
35 |311. 24-31 B ) FRONTAL MANTLE (SMALL) 1

—_—td R e




500B-05

25. L #4E (2) SPECIFIC PARTS (TWO)

500B-056




—+&. TH#EMHF (2) SPECIFIC PARTS (TWO)

BFS E5 4 FR DESIGNATION -01|-02|-03| -04 | -05 | 02HY
1 [311,25-01 8t (AT FRONT NEEDLE GUARD 1
2 |[311. 25-02 HRET SCREW (GB65-85 M2.5X 4 1
3 |311.25-03 #4 () REAR NEEDLE GUARD 1
4 [311, 25-04 LA HAND LIFTER LINK 1
5 |311.25-05 $RET SCREW GBS18-85M4X8 1
6 [311.25-06 4T SCREW GB70-85 M5X 10 1
7 |311.25-07 B L WASHER 1
8 |311.25-08 +H RETAINING RING 1
g |311.25-09 gl WASHER 1
10 |311. 25-10 Hh SHAFT 1
11 |311.25-11 A BAR ROCK SHAFT 1
12 |311. 25-12 HRET SCREW GBRIS-85 M4 X8 2
13 |311.25-13 SRAT SCREW 1
14 |311.25-14 FLH HAND LIFTER LINK 1
15 |311. 25-15 R4T SCREW GBB0-85 M5X5 1
16 |311.25-16 PEEH FILLER CHUTE 1
17 |311.25-17 §RET SCREW 3
18 [311.25-18 Y BAR ROCK SHAFT 1
19 |311.25-19 RET SCREW 4
20 |311.25-20 BB TER FILLER CHUTE ASM. 1
21 |311.25-20-1 |BE/A M FILLER CHUTE (UPPER) 1
22 {311.25-20-2 |BE i FILLER CHUTE (LOWER) 1
23 |311. 25-21 $R4T SCREW M4X 12 1
24 [311.25-22 B WASHER 1
25 [311.25-23  |4@E COPPER BUSHING 1
26 |311.25-26  |dQ4T SCREW 1




26. % F#4F (3) SPECIFIC PARTS (THREE)
500B—-05




—+75. HF%M (3) SPECIFIC PARTS (THREE)

g Hs £ DESIGNATION —01|-02| —03| —04] -05 | o2nY
1 |311.26-01 e el CONNECTING ROD ASM. 1
2 |311.26-01-1 [&HF CONNECTING ROD 1
3 [311.26-01-2 |uRéT SCREW

4 |311.26-01-3 |#R4T SCREW GBB0-85 M4 X4 1
5 |311.26-02 {R L Fe A ECCENTRIC CAM ASM. 1
6 [311.26-02-1 |fW.0o%6 ECCENTRIC CAM 1
7- [311. 26-02-2 |4g4T SCREW GB80-85 M5X6

8 [311.26-03 EATEH LOOPER LINK LEVER ASM, 1
9 [311.26-03-1 [¥%E#FF LOOPER LINK LEVER 1
10 |311.26-03-2 |4R4T SCREW 9
11 |311.26-04 R NEEDLE GUARD CRANK 1
12 |311.26-05 $RET SCREW SMI1/64"% 40X 6 9
13 |311. 26-06 i PIN 1
14 |311.26-07 i SHAFT 1
15 |311.26-08 Ef FELT 3
16 |311,26-09 4% OIL WICK 1
17 |311.26-10 HE WASHER 1
18 |311,26-11 £ SNAP THRUST RING 1
19 |311.26-12 3k PLUG 1
20 [311,26-13 bES ] OIL SEAL 1
21 |311.26-14 A H HAND LIFTER LINK ASM. 1
22 |311.26-14-1 |[4I#F HAND LIFTER LINK 1
23 (311, 26-14-2 |UR&T SCREW  GB70-85 M5X 15 1
24 |311, 26-15 R OIL WICK 1
25 |311.26-16 s OIL WICK 1
26 |311.26-17 M SLIDE BLOCK 1
27 |311. 26-18 FH FELT 3
28 |311.26-19 #HH PIN 1
20 |311.26-20  |4R4T SCREW GB65-85 M3X 5 1
30 |311.26-21 4T SCREW GB78-85 M3X4 1
31 |311.26-22 Wt AL Eeiti UPPER KNIFE BRACKET ASM. 1
32 |311.26-23 AT SCREW GB80-85 M6X0.75% 5 1
33 |311.26-24 L UPPER KNIFE BRACKET 1
34 |311.26-25 AT SCREW SM1/8x44-5.5 1
35 [311.26-26 48 o WARD OFF SCRAPS COVER 1
36 |311.26-27 AT SCREW M3 2
37 [311.26-28 A BAR ROCK SHAFT ASM. 1
38 |311.26-28-1 |% BAR ROCK SHAFT 1
39 [311.26-28-2 |&i SHAFT 1
40 |311.26-28-3 |BEEHRIR NEEDLE BEARING 2
41 |311. 26-29 WET SCREW M6X14 2

—ha




26. % H#H: (3) SPECIFIC PARTS (THREE)
500B-05




—+7s. R4 (3)  SPECIFIC PARTS (THREE)

e ] e DESIGNATION -01|-02] 03| -04 | 05 | o2HY
42 311.26-30  |&H WASHER 1
43 (311.26-31  |#% SPRING 1
44 |311. 26-32 K THRUST RING 1
45 |311.26-33  |WR4T SCREW SM11/64x40 X 4 1
46 |311.26-3¢ | F¥& CLIP SPRING 1
47 |311.26-35 THIIR KNIFE BOTTOM BRACKET 1
48 [311.26-36  |WR4T SCREW M4X6 1
49 |311.26-37 | F7IK KNIFE BOTTOM 1
50 |311.26-38 T KNIFE BOTTOM 1
51 |311.26-39  [4R&T SCREW M5X10 1
52 [311.26-40  |RME LEAD FAVER WARE 1
53 |311.26-41  |4R4T SCREW GB65-85 M3X6 1
54 [311.26~42  |war SCREW :

SR p—




28. LT H## (4) SPECIFIC PARTS (FOUR)

500B-05




—+/\. LMY (4) SPECIFIC PARTS (FOUR)

il B s E3 DESIGNATION -01|-02|-03 | -04 | -05 | 02HY
1 |311.28-01 ¥ HAND LIFTER LINK 1 1
2 |a11. 28-02 bz BAR ROCK SHAFT 1|
3 |311.28-03 iRET SCREW 1 1
4 |311.28-04 3 STICK 1|
5 [311.28-05 T SCREW 3| 3
6 |311.28-06 [ 2 4% FIXER 111
7 |311.28-08 4 NUT M4 T B
8 [311.28-09 i THRUST RING 2| 2
9 |311.28-10 HRET SCREW SM9/64x40 ol 2
10 |311. 28-11 HHS A REEL LEAD FAVOR 2 | 2
11 |311.28-12 Lifinp ag ASSISTANT PERCH 1 1
12 |311. 28-15 g8 NUT i
13 |311. 28-16 5 LINE BAR ROCK SHAFT i
14 |311. 28-17 RET SCREW 3| 3
15 [311. 28-18 Bl PLASTIC CAP 1|1




29, L& (5) SPECIFIC PARTS (FIVE)

500B-05




—_tj. THEMHE (5

PARTS (FIVE)

S 5 DESIGNATION -01|-02] -03 —05 | 02HY
1 [311.29-01 LERBE MAIN SHAFT BACKSIDE 1
2 [311.29-02  |fDEFE ECCENTRICITY ASM. 1
3 311, 29-03 EEAM LINK ASM. 1
4 [311.29-03-1 |iR4T SCREW 2
5 |311.20-03-2 |ZREh SPHERE SHAFT 1
6 [311.29-03-3 [U4RST SCREW  GB80-85 M5X5 2
7 [311.29-03-4 |Hi& BEARING 1
8 [311.29-04  |HhEE BUSHING 1
9 [311.29-05 AR NEEDLE BEARING 1
10 |311.29-06 |3 WASHER 1
11 |311.29-07 |4} NUT 1
12 {311.29-08 # PIN 1
13 |311. 29-09 i BRACE 1
14 [311.29-10 BoRdk DISPLAY 1
15 |311.29-11 RET SCREW 1
16 |311.29-12  [ibshiE STOP STIR BOARD 1
17 |311.29-13 gRET SCREW GB65-85 M3X6 2
18 |311.29-14 $RET SCREW 6
19 |311.29-15 WE BUSHING 1
20 1311.29-16  [WR4T SCREW GB80-85 M6X0.75X5 2
21 |311.20-17 |47 SCREW M6X8 1
22 |311.29-18 Baa CLUTCH 9
23 [311.29-19  |M% SPRING 12
24 |311.29-20  |RRRAL GUIDE FAVOR BOARD 8
25 |311.29-21 i PIN 6
26 |311.29-22 1EBhER STOP STIR BOARD 1
27 |311.29-24 |4 PIN 1
28 [311.29-25  |dR4T SCREW SM11/64x40 1
29 [311.29-26  |RH WASHER 1
30 |311.29-27  |4RéT SCREW GBR0-85 M5X5 1
31 [311.29-28  |#% CHH) ABOUT ASM. 1
32 |311.29-28-1 |# ABOUT 1
33 [311.29-28-2 |#& ABOUT 1
34 |311.29-29 WEET SCREW GBE18-85 M4X10 )

W J—




30. £ F## (6) SPECIFIC PARTS (SIX)
500B-05




=+. TR (6)

SPECIFIC PARTS (SIX)

5 e s E4 0 DESIGNATION -01|-02]|-03| -04 | -05 | O2HY
1 [311.30-01 {EiL S 43 LACE LEAD FAVER WARE 1 1
2 |311. 30-02 AT SCREW 21 2
3 |311, 30-03 L £ SCREW GB818-85 M4X8 51 5
4 [311.30-04 2 WASHER L
5 |311.30-05 s SHAFT ASM. 1
6 |311.30-05-1 |[Hh SHAFT 1
7 |311.30-05-2 %D SCREW M5X5 1
8 |311.30-05-3 |i:H WASHER 1
9 |311.30-05-4 |FH RETAINING RING 1
10 |311. 30-05-2 |#R%T SCREW M5X5 2
11 |311. 30-06 HiLTHH LACE LEAD FAVER WARE 1
12 [311. 30-07 LDk LEAD FAVER WARE 1
13 [311.30-09 bi=g 7 BLOCK 2
14 |311. 30-10 ST SCREW SM3/32x56 2
15 [|311.30-11 . BAR ROCK SHAFT 1
16 [311.30-12 £ BUSHING 2
17 |311.30-13 IR BAR ROCK SHAFT 1
18 |311.30-14 WET SCREW M6X14 4
19 |311.30-16 $RET SCREW 1
20 |311. 30-17 0L Rl NUT 1
21 |311. 30-18 i 9% SPRING 1
22 |311. 30-19 i SHAFT 1
23 |311. 30-20 i RETAINING RING 1
24 [311. 30-21 g sk ROLL MAST ASM. 1
25 311, 30-22 e SCREW 4
26 [311.30-23 b2 BAR ROCK SHAFT 1
27 [311.30-24 s h STOP STIR PIECE 1
28 (311.30-25 ERET SCREW GBS18-85 M4 X 10 1
29 |311. 30-27 HpaH BAR ROCK SHAFT ASM. 1
30 |311.30-28 Ly BOLT 1
a1 |311.30-29 S 2 WASHER 1
32 |311.30-30 3L NUT M4 1
33 {311.30-31 in's ik LACE LEAD FAVER WARE 1
34 |311.30-32 BRET SCREW M3X3 2
35 |311.30-33 eI M a8 LACE LEAD FAVER WARE 1
36 |311.30-35 h SHAFT 1
37 [311.30-36 L HAND LIFTER LINK 1
38 |311. 30-37 RET SCREW M3X6 2
39 |311.30-38 B WASHER 2
40 |311, 30-39 5% -} BAR ROCK SHAFT 2
41 |311. 3040 HHET SCREW MS5X35 4
42 |311.30-41 EH ROLL MAST 1
43 |311. 30-42 & SHAFT 1




I

T—

31.EA#4 (1) SPECIFIC PARTS (ONE)
2 500B-02HY

e 5 e



=+—. EH#4 (1) SPECIFIC

PARTS (ONE)

5 B FF DESIGNATION —-01]|-02| -03] —04 | -05 | 02HY
1 |338.01-01 IRAT WORM 1
338.01-01-01 T S AT WORM FIXING NUT M6X3 6
3 |338.01-02 L ek WORM WHEEL 1
4 [338.01-03 R TEE WORM WHEEL SPLINE 1
5 |338.01-04 HiEG WORM WHEEL SHAFT 1
6 |338.01-05 |asbtishi R & 15X 6 32X9 | WORM WHEEL SHAFT BEARING 3
7 |338.01-06 RS R 5 WORM WHEEL SHAFT NUT MI2X1.25 1
8 [338.01-07 Lot ECCENTRICITY WHEEL 1
9 [338.01-07-01 {308 58 e SR ET ECCENTRICITY WHEEL FIXING SCREW M8X 12 3
10 |338.01-08 LA SUPPORTING STAND 1
11 |338.01-08-01 AR & 12X & 16X10 NEEDLE BEARING 4
12 |338.01-08-02 SO E EARET STAND FIXING SCREW M6X20 4
13 |338.01-09 BN A SWING PIN A i
14 |338.01-10 iZ3)1HB SWING PIN B 1
15 |338.01-11 HishEiE N o8X b 21X SWING PIN WASHER 1
16 |338.01-12 Rz R A SWING WASHER NUT M8X 1 1
17 |338.01-13 Eah e i SWING CONNECTING ROD ASM 1
18 |338.01-13-01 HEATA CONNECTING ROD 1
19 |338.01-13-02 EEAFARY A CONNECTING ROD BEARING 1
20 |338.01-13-03 Ek LEVER 1
21 [338.01-13-04 AT i £ LEVER NUT 1
22 [338.01-13-05 PR (AehiE) LEVERNUT (LEFT) 1
23 [338.01-13-06 SEITB CONNECTING ROD B 1
24 |338.01-13-07 EFBEEY CONNECTING ROD B CONNECTING PIN 1
25 |338.01-13-08 1} $5Xd 15%1 WASHER 9
26 |338.01-14 FREN 0 SWING CRANK 1
27 |338.01-14-01 FEFHHl A& 5X b 9X9 NEEDLE BEARING 1
28 [338.01-15 FE 50 ih BT SWING CRANK SCREW M5X16 2
29 |338.01-16 ST HE HORIZONTAL PUSHING NEEDLE BEARING ASM 2
30 [338.01-16-01 T o A HORIZONTAL PUSHING NEEDLE BEARING 2
31 |338.01-16-02  |HEL#EFER - & 12X 26X1 | PUSHING NEEDLE BEARING WASHER 4
32 |338.01-17 HEahihE ¢ SWING SHAFT ASM ]
33 [338.01-18 2 & 5X b 15X1 WASHER P
34 [338.01-19 g ih0g LEVER ASM 2
35 }338.01-19-01 FririEsk LEVER CONNECTOR 4
36 |338.01-19-02 | Fr#FHELIEE 05X d9X9 | LEVER CONNECTOR NEEDLE BEARING 4
37 }338.01-19-03 g LEVER 2
38 [338.01-19-04  |HrFTiREE LEVER NUT 2
39 |338.01-19-05 B EE () LEVERNUT (RIGHT) 2
40 [338.01-19-06 | R HFE LEVER PIN 2
41 |338.01-19-07  |BH & 5X$ 15X1 WASHER 4
42 |338.01-20 WL A DRAWING THREAD SET A 1
43 1338.01-21 LR BB DRAWING THREAD SET B 1
44 |338.01-22 RERFA DRAWING THREAD BAR A 1
45 |338.01-23 B DRAWING THREAD BAR B 1
46 |338.01-24 R AR [ SE SR ET DRAWING THREAD BAR FIXING SCREW M3 10 4
47 [338.01-25 R e R T DRAWING THREAD SET SCREW M4X6 8
48 |338.01-26 o e e s i DRAWING THREAD POSION PIN 4
49 1338.01-27 R I 2 i ik DRAWING THREAD SET POSION PLATE 1
50 [338.01-28 & 2R e o fir bh i sE MR ET DRAWING THREAD SET POSION PLATE FIXING SCREW Md4X25 2

—pae



e

32. F ¥ (2) SPECIFIC PARTS (TWO)

200B—-02HY




=1 —. S (2) SPECIFIC PARTS (TWO)

Fe B% R DESIGNATION -01{-02] -03| -04 | -05 | OZHY
1 |338.01-29 Al SMALL OILPAN "
2 [338.01-30 R R ER PRESS FIXING BRACKET 1
3 [338.01-31 e M [ o SRR AT PRESS FIXING BRACKET SCREW M5X16 1
4 |338.01-32 ek e s i PRESS FIXING BRACKET WASHER 3
5 [338.01-33 & BA PRESSER ASM 4
6 |338.01-33-01 |3 THREAD GUIDE PLATE A
7 |338.01-33-02 SEERIR THREAD TENSION PLATE 5
8 |338.01-33-03 FEH WOOL FELT 4
9 |338.01-33-04 |JREREE THREAD TENSION SET 4
10 |338.01-33-05  |FEERMIE THREAD TENSION SPRING 4
11 [338.01-32-06 I 28 I F B THREAD TENSION PROTECT LOOSING RING 4
12 [338.01-3307  |RERMEE THREAD TENSION SCREW :
13 [338,01-33-08 | JEELRMRE] NUT ¢
14 |338.01-33-09 iR PRESSER FOOT COMPLETE M4 s
15 [338.01-34 e iR 1 PRESSER FOOT COMPLETE :

338.01-34-01 FEJIEE PRESSER FOOT BRACKET i
338.,01-34-02 [EFFEE PRESSER BAR BRACKET 1
338.01-34-03 FEM PRESSER FOOT COMPLETE )
338.01-34-04 FE s R PRESSER FOOT PLATE 1
338013405 |EBEL PRESSER FOOT CONNECTOR :
338.01-34-06 i B4 PRESSER FOOT PIN 1
338.01-34-07 LR PRESSER FOOT CONNECTION PIN 1
33801-34-08  |FEFFEHER PRESSER BAR BRACKET SPRING :
338.01-34-09 JE B IR & PRESSER FOOT PRESS SPING i
338.01-34-10 | FEFFREIAFTIRET PRESSER BAR SET REGULATING SCREW 1
338.01-34-11  |JESRIRET PRESSER SPRING SCREW 5
338.01-34-12 | IERGERET PRESSER FOOT PRESSING PLATE SCREW i
338.01-34-13 AT 4 SR RET PRESSER BAR FIXING SCREW 1
338.01-34-14  |TERETERE} REGULATING SCREW NUT :
16 |338.01-35 L EAA UPPER THREAD GUIDE FINGER A a

17 |338.01-36 ek aB UPPER THREAD GUIDE FINGER B 1
18 |338.01-37 Tt A LOWER THREAD GUIDE FINGER A 1
19 |338.01-38 Ttk EARET LOWER THREAD GUIDE FINGER A SCREW M4X8 1
20 [338.01-39 TFite EAZAE LOWER THREAD GUIDE FINGER A STAND 1
21 1338.01-40 ‘Figl;ﬁq,\iw LOWER THREAD GUIDE FINGER A STAND SCREW M4 1
22 |338.01-41 Fiték 4B LOWER THREAD GUIDE FINGER B 1
23 |338.01-42 Fid 48 A BARAT LOWER THREAD GUIDE FINGER B SCREW M4 X8 1
24 |338.0143 Fil ARG LOWER THREAD GUIDE FINGER B SCREW M4 \
25 |338.01-44 BRERFFRI T THREAD TAKE-UP LEVER SHAFT SHIELD 1

| 26 |338.01-45 L:43) SCREW M4X12 2

— 4 —




33 L FHEME (1) SPECIFIC PARTS (ONE)

500B-04




=+=. EH## (1) SPECIFIC PARTS (ONE)

e e 2 DESIGNATION ~01|-02| -03 | -04 | 05 | 02HY
1 |310. 33-01 3% 3 S FOLDER BRACKET 1
2 |310.33-02 - WASHER 2
3 |310. 33-03 iE4T SCREW 2
4 {310.33-04 i SIDE PLATE 1
5 |310.33-05 Lo ginket WAVE WASHER 1
6 [310.33-06 MRET SCREW 1
7 |310.33-07 - WASHER 3
8 |310.33-08 ;b;':fﬁnﬂ SCREW M4X6 1
9 |310.33-09 s [T ORIENTATION SCREW 1
10 }310.33-10 X303k [ S A FOLDER FIXING PLATE 1
11 |310.33-11 #inf L FOLDER 1
12 |310.33-12 T SCREW M4X6 2
13 |310.33-13 Sk 58 OIL SEAL FOR SPREADER CROSSING SHAFT 1
14 |310.33-14 LB B OIL SEAL FOR SPREADER UPRINAT SHAFT 1
15 |310.33-15 3% NEEDLE HOLDER 1
16 {310.33-16 EHir NEEDLE PLATE i
17 |310. 33-17 Fatist REAR NEEDLE GUARD 1
18 |310.33-18 iy NEEDLE GUARD BASE 1
19 |310.33-19 BRAT SCREW M4X4 1
20 |310.33-20 LR LEFT LOOPER 1
21 [310.33-21 BEH RIGHT LOOPER 1
22 |310.33-22 ETE A LEFT LOOPER CRANK 1
23 [310. 33-23 HEE M RIGHT LOOPER CRANK 1
24 [310.33-24 B LOOPER SHAFT 1
25 |310.23-25 T ERET LOOPER GROOVE SCREW 2
26 [310.33-26 ZERNEMT DIFFERENTIAL FEED DOG 1
27 |310. 33-27 EFHRERT MAIN FEED DOG 1
28 |[310.33-28 B A5 PRESSER FOOT 1
29 |310.33-29 FER AR THREAD TENSION SPRING ARM. 1
30 |310.33-30 TLERTR THREAD GUIDE PLATE 1
31 |310.33-31 e T THREAD GUIDE PLATE 1
32 |310. 33-32 Tt LOWER THREAD GUIDE PLATE g
33 |310. 33-33 FHRAR THREAD GUIDE PLATE 1

e BB ——




Mun BpeciaL

Qualidade e Tecnologia

www.sunspecial.com.br




